
POS NO. SPARE PART DESCRIPTION PCS. PRODUCT NO.

1 AERATOR BODY 1 2830.45

2 AERATOR 1 2887.93

3 SCREW M5x8 2 9903.137

4 SPOUT 1 2830.16

5 PIN 1 2247.42

6 BODY 1 2830.13

7 SOCLE 1 2830.20

8 SCREW M3x6 2 9903360

9 O-RING SEAL 1,33x0,11"(34x3mm) 1 9917.342

10 MOUNTING PIPE 1 2812.41

11 MOUNTING KIT 1 2812.98

12 O-RING SEAL 0,31x0,07"(8x1,78mm) 1 9917.077

13 PIPE 1 2830.23

14 O-RING SEAL 0,40x0,09"(10,3x2,4mm) 1 9917703

15 NOZZLE 1 2309.33

16 CONNECTOR 1 2016.28

17 HOSE G1/2 2 2901.03

18 PLUG 2 5518900

19 SCREW M4x4 2 9903.028

20 HANDLE BODY 2 2830.37

21 WASHER 2 5030560

22 SOCLE 2 2830.42

23 VALVE NUT 2 2806.75

24 SCREW M4x60 2 9903378

25 EXTENSION 2 2806.98

26a LEFT CARTRIDGE G1/2"-90° TEETH =16 1 2038.31

26b RIGHT CARTRIDGE G1/2"-90° TEETH=16 1 2038.32

27 MOUNTING KIT 2 2806.74

28 VALVE 2 2806.69

29 PIPE MOUNTING KIT 2 2002.90

30 WASTE PLUG FI66 1 2832.20

31 PAD GASKET 1 2832300

32 DIVERTER SET 1 2832310

33 BODY PLUG 1 2832230
34 GASKET 1 2832290
35 GASKET 1 2832280
36 PLASTIC PAD 1 2832330
37 NUT M36X1,5 1 2832360
38 PLASTIC PAD 1 2832320
39 PIPE DRAIN 1 2832260
40 SCREW M4x4 2 9903.024

G-3110-C12L


